
1 UNDER REVISION  

   

 

 

 

  
 YBN University



2 UNDER REVISION  

 



 



4 UNDER REVISION 
 

LECTURE-1 
 

Module-1 
 

Raw Water Source 

The various sources of water can be classified into two categories: 
1. Surface sources, such as 

a. Ponds and lakes; 
b. Streams and rivers; 
c. Storage reservoirs; and 
d. Oceans, generally not used for water supplies, at present. 

2. Sub-surface sources or underground sources, such as 
a. Springs; 
b. Infiltration wells ; and 
c. Wells and Tube-wells. 

 
Water Quantity Estimation 

The quantity of water required for municipal uses for which the water supply scheme has to be 
designed requires following data: 

1. Water consumption rate (Per Capita Demand in litres per day per head) 
[...]
through the aeration tank with no element of mixed liquor overtaking or mixing with any other 

element. There may be lateral mixing of mixed liquor but there must be no mixing along the path 

of flow. 

 
In complete mixing, the contents of aeration tank are well stirred and uniform throughout. Thus, at 

steady state, the effluent from the aeration tank has the same composition as the aeration tank 

contents. 

 
The type of mixing regime is very important as it affects (1) oxygen transfer requirements in the 

aeration tank, (2) susceptibility of biomass to shock loads, (3) local environmental conditions in 

the aeration tank, and (4) the kinetics governing the treatment process. 

 
Loading Rate 

 

A loading parameter that has been developed over the years is the hydraulic retention time 
(HRT), θ, d 
θ = V 

Q 
V= volume of aeration tank, m3, and Q= sewage inflow, m3/d 

 
Another empirical loading parameter is volumetric organic loading which is defined as the BOD 

applied per unit volume of aeration tank, per day. 

 
A rational loading parameter which has found wider acceptance and is preferred is specific 
substrate utilization rate, q, per day. 
q= Q (SO - Se) 

V X 
A similar loading parameter is mean cell residence time or sludge retention time (SRT), θc, d 

θc = V X          

QwXr + (Q-QwXe) 

where SO and Se are influent and effluent organic matter concentration respectively, measured as 

BOD5 (g/m3), X, Xe and Xr are MLSS concentration in aeration tank, effluent and return sludge 

respectively, and Qw= waste activated sludge rate. 

Under steady state operation the mass of waste activated sludge is given by 

 

QwXr = YQ (SO - Se) - kd XV 

 
where Y= maximum yield coefficient (microbial mass synthesized / mass of substrate utilized) and 

kd = endogenous decay rate (d-1) . 



54 UNDER REVISION 
 

From the above equation it is seen that 1/θc = Yq - kd 

 
If the value of Se is small as compared SO, q may also be expressed as Food to 

Microorganism ratio, F/M 

 
F/M = Q(SO- Se) / XV = QSO / XV 

 
The θc value adopted for design controls the effluent quality, and settleability and drainability of 

biomass, oxygen requirement and quantity of waste activated sludge. 

 
Flow Scheme 

 

The flow scheme involves: 

 
 the pattern of sewage addition 

 the pattern of sludge return to the aeration tank and 

 the pattern of aeration. 

 
Sewage addition may be at a single point at the inlet end or it may be at several points along the 

aeration tank. The sludge return may be directly from the settling tank to the aeration tank or 

through a sludge reaeration tank. Aeration may be at a uniform rate or it may be varied from the 

head of the aeration tank to its end. 

 
Conventional System and its Modifications 

 

The conventional system maintains a plug flow hydraulic regime. Over the years, several 

modifications to the conventional system have been developed to meet specific treatment 

objectives. In step aeration settled sewage is introduced at several points along the tank length 

which produces more uniform oxygen demand throughout. Tapered aeration attempts to supply 

air to match oxygen demand along the length of the tank. Contact stabilization provides for 

reaeration of return activated sludge from from the final clarifier, which allows a smaller aeration 

or contact tank. Completely mixed process aims at instantaneous mixing of the influent waste 

and return sludge with the entire contents of the aeration tank. Extended aeration process 

operates at a low organic load producing lesser quantity of well stabilized sludge. 

 
Design Consideration 

 

The items for consideration in the design of activated sludge plant are aeration tank capacity 

and dimensions, aeration facilities, secondary sludge settling and recycle and excess sludge 

wasting. 

 
Aeration Tank 

 

The volume of aeration tank is calculated for the selected value of c by assuming a suitable 

value of MLSS concentration, X. 

http://nptel.ac.in/courses/105104102/flow%20sheet%20Ex%20A.htm


55 UNDER REVISION 
 

 
 

VX = YQθc(SO - S) 

 kdθc 

Alternately, the tank capacity may be designed from 

F/M = QSO / XV 

Hence, the first step in designing is to choose a suitable value of θc (or F/M) which depends on 

the expected winter temperature of mixed liquor, the type of reactor, expected settling 

characteristics of the sludge and the nitrification required. The choice generally lies between 5 

days in warmer climates to 10 days in temperate ones where nitrification is desired alongwith good 

BOD removal, and complete mixing systems are employed. 

 
The second step is to select two interrelated parameters HRT, t and MLSS concentration. It 

is seen that economy in reactor volume can be achieved by assuming a large value of X. However, 

it is seldom taken to be more than 5000 g/m3. For typical domestic sewage, the MLSS value of 

2000-3000 mg/l if conventional plug flow type aeration system is provided, or 3000- 5000 mg/l for 

completely mixed types. Considerations which govern the upper limit are: initial and running cost 

of sludge recirculation system to maintain a high value of MLSS, limitations of oxygen transfer 

equipment to supply oxygen at required rate in small reactor volume, increased solids loading on 

secondary clarifier which may necessitate a larger surface area, design criteria for the tank and 

minimum HRT for the aeration tank. 

 
The length of the tank depends upon the type of activated sludge plant. Except in the case of 

extended aeration plants and completely mixed plants, the aeration tanks are designed as long 

narrow channels. The width and depth of the aeration tank depends on the type of aeration 

equipment employed. The depth control the aeration efficiency and usually ranges from 3 to 4.5 

m. The width controls the mixing and is usually kept between 5 to 10 m. Width-depth ratio should 

be adjusted to be between 1.2 to 2.2. The length should not be less than 30 or not ordinarily longer 

than 100 m. 

 
Oxygen Requirements 

 

Oxygen is reqiured in the activated sludge process for the oxidation of a part of the influent organic 

matter and also for the endogenous respiration of the micro-organisms in the system. The total 

oxygen requirement of the process may be formulated as follows: 

O2 required (g/d) = Q(SO - S) - 1.42 QwXr 

f 



56 UNDER REVISION 
 

where, f = ratio of BOD5 to ultimate BOD and 1.42 = oxygen demand of biomass (g/g) 

 
The formula does not allow for nitrification but allows only for carbonaceous BOD removal. 

 
LECTURE-20 

 

Aeration Facilities 
 

The aeration facilities of the activated sludge plant are designed to provide the calculated oxygen 

demand of the wastewater against a specific level of dissolved oxygen in the wastewater. 

 
Secondary Settling 

 

Secondary settling tanks, which receive the biologically treated flow undergo zone or compression 

settling. Zone settling occurs beyond a certain concentration when the particles are close enough 

together that interparticulate forces may hold the particles fixed relative to one another so that the 

whole mass tends to settle as a single layer or "blanket" of sludge. The rate at which a sludge 

blanket settles can be determined by timing its position in a settling column test whose results can 

be plotted as shown in figure. 

 
Compression settling may occur at the bottom of a tank if particles are in such a concentration 

as to be in physical contact with one another. The weight of particles is partly supported by the 

lower layers of particles, leading to progressively greater compression with depth and thickening 

of sludge. From the settling column test, the limiting solids flux required to reach any desired 

underflow concentration can be estimated, from which the rquired tank area can be computed. 

 
The solids load on the clarifier is estimated in terms of (Q+R)X, while the overflow rate or surface 

loading is estimated in terms of flow Q only (not Q+R) since the quantity R is withdrawn from the 

bottom and does not contribute to the overflow from the tank. The secondary settling tank is 

particularly sensitive to fluctuations in flow rate and on this account it is recommended that the 

units be designed not only for average overflow rate but also for peak overflow rates. Beyond an 

MLSS concentration of 2000 mg/l the clarifier design is often controlled by the solids loading rate 

rather than the overflow rate. Recommended design values for treating domestic sewage in final 

clarifiers and mechanical thickeners (which also fall in this category of compression settling) are 

given in lecture 22. 

 
Sludge Recycle 

 

The MLSS concentration in the aeration tank is controlled by the sludge recirculation rate and 

the sludge settleability and thickening in the secondary sedimentation tank. 

Qr =   X 

Q Xr-X 

http://nptel.ac.in/courses/105104102/Lecture%2027.htm
http://nptel.ac.in/courses/105104102/Lecture%2022.htm


57 UNDER REVISION 
 

where Qr = Sludge recirculation rate, m3/d 

 
The sludge settleability is determined by sludge volume index (SVI) defined as volume occupied 

in mL by one gram of solids in the mixed liquor after settling for 30 min. If it is assumed that 

sedimentation of suspended solids in the laboratory is similar to that in sedimentation tank, then 

Xr = 106/SVI. Values of SVI between 100 and 150 ml/g indicate good settling of suspended solids. 

The Xr value may not be taken more than 10,000 g/m3 unless separate thickeners are provided to 

concentrate the settled solids or secondary sedimentation tank is designed to yield a higher value. 

 
Excess Sludge Wasting 

 

The sludge in the aeration tank has to be wasted to maintain a steady level of MLSS in the system. 

The excess sludge quantity will increase with increasing F/M and decrease with increasing 

temperature. Excess sludge may be wasted either from the sludge return line or directly from the 

aeration tank as mixed liquor. The latter is preferred as the sludge concentration is fairly steady 

in that case. The excess sludge generated under steady state operation may be estimated by 

θc = VX   

QwXr 

 
or QwXr = YQ (SO - S) - kd XV 

 
Design of Completely Mixed Activated Sludge System 

 

Design a completely mixed activated sludge system to serve 60000 people that will give a final 

effluent that is nitrified and has 5-day BOD not exceeding 25 mg/l. The following design data is 

available. 

 
Sewage flow = 150 l/person-day = 9000 m3/day BOD5 = 54 g/person-day = 360 mg/l ; BODu = 

1.47   BOD5Total    kjeldahl    nitrogen    (TKN)    =    8    g/person-day    =    53    mg/l Phosphorus 

= 2 g/person-day = 13.3 mg/l Winter temperature in aeration tank = 18°C Yield coefficient Y = 0.6 

; Decay constant Kd = 0.07 per day ; Specific substrate utilization rate = 0.038 mg/l)-1 (h)-1 at 18°C 

Assume 30% raw BOD5 is removed in primary sedimentation, and BOD5 going to aeration is, 

therefore, 252 mg/l (0.7 x 360 mg/l). 

 
Design: 

 
 

 

(a) Selection of θc, t and MLSS concentration: 



58 UNDER REVISION 
 

Considering the operating temperature and the desire to have nitrification and good sludge settling 

characteristics, adopt θc = 5d. As there is no special fear of toxic inflows, the HRT, t may be kept 

between 3-4 h, and MLSS = 4000 mg/l. 

 
(b) Effluent BOD5: 

Substrate concentration, S = 1 (1/θc + kd)=        1     + 0.07) 

qY (0.038)(0.6) 

S = 12 mg/l. 

 
Assume suspended solids (SS) in effluent = 20 mg/l and VSS/SS =0.8. 
If degradable fraction of volatile suspended solids (VSS) =0.7 (check later), BOD5 of VSS in 
effluent = 0.7(0.8x20) = 11mg/l. 
Thus, total effluent BOD5 = 12 + 11 = 23 mg/l (acceptable). 

 
(c) Aeration Tank: 
VX = YQθc(SO - S) where X = 0.8(4000) = 3200 mg/l 

1+ kdθc 

 
or 3200 V = (0.6)(5)(9000)(252-12) 

 

[1 + (0.07)(5)] 
 

V = 1500 m3 
Detention time, t = 1500 x 24 = 4h 

9000 
F/M = (252-12)(9000) = 0.45 kg BOD5 per kg MLSS per day 

(3200) (1500) 
Let the aeration tank be in the form of four square shaped compartments operated in two 
parallel rows, each with two cells measuring 11m x 11m x 3.1m 

 
(d) Return Sludge Pumping: 
If suspended solids concentration of return flow is 1% = 10,000 mg/l 
R = MLSS = 0.67 

(10000)-MLSS 

 
Qr = 0.67 x 9000 = 6000 m3/d 

 
(e) Surplus Sludge Production: 
Net VSS produced QwXr = VX = (3200)(1500)(103/106) = 960 kg/d 

θc (5) 
or SS produced =960/0.8 = 1200 kg/d 
If SS are removed as underflow with solids concentration 1% and assuming specific gravity of 
sludge as 1.0, 
Liquid sludge to be removed = 1200 x 100/1 = 120,000 kg/d= 120 m3/d 

 

(f) Oxygen Requirement: 



59 UNDER REVISION 
 

For carbonaceous demand, 
 

oxygen required = (BODu removed) - (BODu of solids leaving) 
= 1.47 (2160 kg/d) - 1.42 (960 kg/d) 
= 72.5 kg/h 

For nitrification, oxygen required = 4.33 (TKN oxidized, kg/d) 
 

Incoming TKN at 8.0 g/ person-day = 480 kg/day. Assume 30% is removed in primary 
sedimentation and the balance 336 kg/day is oxidized to nitrates. Thus, oxygen required 

= 4.33 x 336 = 1455 kg/day = 60.6 kg/h 
 

Total oxygen required = 72.5 + 60.6 = 133 kg/h = 1.0 kg/kg of BODu removed. 

Oxygen uptake rate per unit tank volume = 133/1500 = 90.6 mg/h/l tank volume 

(g) Power Requirement: 

Assume oxygenation capacity of aerators at field conditions is only 70% of the capacity at 
standard conditions and mechanical aerators are capable of giving 2 kg oxygen per kWh at 
standard conditions. 
Power required = 136   = 97 kW (130 hp) 

0.7 x 2 
= (97 x 24 x 365) / 60,000 = 14.2 kWh/year/person 

 
Theory of Aeration 

 

Aeration is a gas-liquid mass transfer process in which the driving force in the liquid phase is the 

concentration gradient (Cs - C) for slightly soluble gases. 

Mass transfer per unit time =KL.a (Cs - C) 

where, KL = Liquid film coefficient 

=Diffusion coefficient of liquid (D) 

Thickness of film (Y) 

a = Interficial area per unit volume 

Cs =saturation concentration at the gas-liquid interface and C = some lower value 

in the body of the liquid. 

The value of a increases as finer and finer droplets are formed, thus increasing the gas transfer. 

However, in practice, it is not possible to measure this area and hence the overall coefficient (KL.a) 

per unit time, is determined by experimentation. 

 
Adjustment for Field Conditions 

 

The oxygen transfer capacity under field conditions can be calculated from the standard oxygen 
transfer capacity by the formula: 
N = [Ns(Cs- CL)x 1.024T-20  ]/9.2 



60 UNDER REVISION 
 

where, 
N = oxygen transferred under field conditions, kg O2/h. 
Ns= oxygen transfer capacity under standard conditions, kg O2/h. 
Cs= DO saturation value for sewage at operating temperature. 
CL= operating DO level in aeration tank usually 1 to 2 mg/L. 
T = Temperature, degree C. 
α = Correction factor for oxygen transfer for sewage, usually 0.8 to 0.85. 

 
Aeration Facilities 

 

 Oxygen may be supplied either by surface aerators or diffused aerators employing fine 

or coarse diffusers. 

 The aeration devices apart from supplying the required oxygen shall also provide 

adequate mixing in order that the entire MLSS present in the aeration tank will be available 

for biological activity. 

 Aerators are rated based on the amount of oxygen they can transfer to tap water under 

standard conditions of 20°C, 760 mm Hg barometric pressure and zero DO. 

 

LECTURE-21 
 

Trickling Filters 
 

 Trickling filter is an attached growth process i.e. process in which microorganisms 

responsible for treatment are attached to an inert packing material. Packing material used 

in attached growth processes include rock, gravel, slag, sand, redwood, and a wide range 

of plastic and other synthetic materials. 

 
Process Description 

 

 The wastewater in trickling filter is distributed over the top area of a vessel containing non-